XEMARIIC CDFHAZEZ R B

Before beginning assembly, please read these instructions thoroughly. T

I)"} / e

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!

ICRRD+DICEBEL TS,

AN y\2

PION BRAND

Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

X FF > AEHAAE °
MAINTENANCE MANUAL

1:10 Scale

Radio Controlled .18 Engine Powered 4WD Stadium Truck

THE FINEST RADIO CONTROL MODELS

-
OFNRISHIITIBICERRBL TH D F T, X TV AP/)N—Y DRIRDIRIC

BEICLTLEE W, AVTFYAPHEITORNENLAIE, FELKS

DIRFEES U [ I—T—HEREZ THREVEDELL LS,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\ hora de cambiar algun repuesto.

@1 VT F Y APV T BERIE. EXPREELSBNELD
IEREMITTIEEW,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites pieces du
chassis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algutin repuesto.

J

XEBBROOH, FERMEREEET 2158HH D EF, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich!

*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso
© Copyright 2007 KYOSHO CORPORATION / 22 fEpfen i ie sy
31097-MMO1

(FnEEAR(ATE)



fitic % 2 Z %% / REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

W+ RS/ (K
Phillips Screwdriver (L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

M TICHERTIR

Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

B0y 7# WoIARYF
Screw Cement Needle Nose Pliers
Schraubensicherung ‘ SCREW Flachzange =
Frein filet CEMENT 9

Pinces plates

Alicates de punta fina
W=y /(=

Wire Cutters

Seitenschneider
Pince coupante

Fijatornillos

e
FyhNIA>TWHIE
TOOLS INCLUDED
GELIEFERTE WERKZEUGE
OUTILS FOURNIS

Alicate cortacables

Llaves Allen (1.5mm, 2mm, 2.5mm, 5mm)

— )

Awl

Spitzahle
A Poingon
N¥

ERAT2TEORIRWCIE. +MERL T IZE L,
CAUTION: Handle tools carefully!
*\ WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
= IMPORTANT: Maniez les outils avec prudence!
AVISO: Maneje las herramientas cuidadosamente!

S
N
/.

BhHyT—F147
Sharp Hobby Knife
Scharfes Bastelmesser
Cutter
Cuchilla de Hobby

B

(77777777 i

] I

Punzén

Colle cyanoacrylate

1.5mm Q
2mm

)

Llave de cruz

I —

HEIRER D B EEICEENTERT,

aus Lexan.

2.5mm ¢
ZOVRAYI—&TG VT —
5Smm | CURVED SCISSORS & SANDER
LEXANSCHERE
B+FLYF (K) CISEAUX A LEXAN
Cross Wre“nch TIJERAS Y LIJADOR
Kreuzschlissel l:
Clé en croix R DAY b EEFA,

For trimming body shells. Makes cutting curved lines easy!
Schneidet ohne Probleme auch Kurven. Fur Karosserien

Coupe le long de lignes courbées. Pour les carrosseries.
Para recortar las carrocerias con la maxima precision.

Pegamento instantaneo

HERRAMIENTAS INCLUIDAS B2 ¢ KYOSHO AR+ LY )L— .
WAL YF (1.5mm, 2mm, 2.5mm, 5mm) Grease « KYOSHO Special Glue .
Hex Wrench (1.5mm, 2mm, 2.5mm, 5mm) Fett . .
Sechskantschlissel (1.5mm, 2mm, 2.5mm, 5mm) Graisse ‘.I" E . B A A .
Clé allen (1.5mm, 2mm, 2.5mm, 5mm) Grasa . Instant Glue .

+ Sekundenkleber .

— | ini
SPFA17TyY—<— <|:|D

SP KNIFE EDGE REAMER
No.36219

REIBAHLE
ALESOIR SPECIAL
HERRAMIENTA TALADRO CARROCERIA
TAMINAET, B ~ 15mmORBIFNTESZITETT,
No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
UnerlaBlich, nitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!
Un must! Permet de faire des trous de 1 ~ 15mm
sans effort! Idéal pour les carrosseries.
Perfora agujeros desde 1 a 15mm.

No.1829

I THIDER (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

I TORIC TRDZ EIERLTLIEE W,

Q@ DFHPEEZRLFiH. BEZEBET D,
@F v NONBREREI DD,
KA—RB, REAHDF LS, BEWKHDER
FEIEDN Yt T ——EHE FTTEEL LS,
QNS RERDFEPH A XEBEZRBRWVELSICT B,
ZSEICLUTHERUEBHSHEIITS,
@TPEREMHEHD EEF - - -
D HDEL THE@PBEES ND L THESDH T

IEEW,
2L, BRHEFRT 2 THDD EERANEN
BLBRDET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful ont to over-tighten TP screws or you may strip the plastic
thread in the part!

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Ihrem Land.

@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Correct

Richtig
Bon

Correcto

AARIRTRY

AR

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a l'aide des illus-
trations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirié.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



owp

I THIDER

(2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

SMEAZ DR

How to read the instruction manual:

COIEETHITSEE L ZDIHM.

DIE@mOER. RYR. ERK
¥y FAOERIE. EREERWTF—

No. DT SN TWET, ART/IN—V%
AT ZEEEF—No.ESBLTIEE W,

IHAEANTIEE KDY —IDMEREINT

WET, Y—JITER LU THIZTZED
TLIZE W, Y=V DI, &ER—Y
DFEHDFET,

: Indicates the number of the assembly step

and the part(s) that are to be assembled.

B: Details Key Number, Actual Size drawings

and the Quantity of parts Used.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu bau-

ende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der Bauanlei-
tung finden Sie eine Ersatzteilliste, die zu der
Teilenummer die entsprechende Bestellnum-
mer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

So funktioniert die Bauanleitung:
Comment lire les instruction:
Cémo leer el manual de instrucciones:

(

Bl

( Exemple Beispiel

Example )
Ejemplo )

70y K ANRY 2 32 [ Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Vis a fusée
King Pin

A:

C:

D:

Numéro de la plage de montage et le nom de
la piece a assembler.

Numeéro de référence de la piéce, nom, illust-
ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
'achat de pieces de rechange, trouvez ce
numéro dans la liste pour piéces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

C:

: Indica el numero del Paso y la Parte a ser
montada.
: Ndmero, Nombre de la Pieza, Dibujo a
escala real, Cantidad utilizada.
Todas las piezas, excepto los tornillos vienen
identificadas por un numero. Para
comprarlas por separado,
mire el nimero en la lista de piezas y apunte
la referencia de la columna izquierda.
: Este manual de instrucciones utiliza diversos
simbolos.
Téngalos en cuenta durante el montaje.

SEBEEICEDLNTWEY—Y

JER U THIZIT B,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

BifEERICEEY %o

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento cianocrilato

JTLREBRRITEET %,

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

TIRERD,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

billl- YNL S

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

Symbols used throughout the instruction manual, comprise:

Y @ =] ¥4 N

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

EERUKSICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

RAENAY NT B,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez I'excés.

Corte el sobrante.

1L,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

XIOvIHZEED,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

[k S S

Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.

Corte la zona oscurecida.

AEY B K DICHILTS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB3 sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

(]
3.

HSDIBICHEIIT S,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

S)

>®

2ty MEIZTS (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefnaladas.

R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

=




77 %+ / Differential / Gear Differential
Différentiel / Diferencial

(For center)
(Mitte)

(Pour le centre)
(Central)

5)

e
2@)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriere)
(

Delantero y Trasero)

Zavk/U¥A
For front and rear
vorn & hinten

Pour l'avant et I'arriére
Delantero y Trasero

Y5 —H
For center
Mitte

Pour le centre
Central

(ZAyk~/UvA)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriére)
(Delantero y Trasero)

(16)2.6x12mm(TP F/H)

(3 12x18xdmm X7 Yo
Ball Bearing
Kugellager
Roulements a billes (16)2.6x12mm(TP F/H)
Rodamiento
) (ZAY ~/UVH)
(For center) (For front and rear)
(Mitte) (vorn & hinten)
"""" 6 (Pour le centre) (Pour l'avant et l'arriere)
(Central) (Delantero y Trasero)
] ®4x10mm ¥ L ®4x27mm ¥ v 7k @F7Ya1>vh (OEZ R PEEPI
@ouU>rps Shim Shaft Differential Shaft Differential Shaft
O"’")Q P5 Unterlegscheibe Welle Welle Differential Welle Differential
O-Ring P5 Rondelle de callage Axe 4x27mm Noix de cardan Noix de cardan
Joint thorique P5 Arandela Eje 4x27mm Salida diferencial Salida diferencial
Junta TéricaP5 | () )" 6 »
s
O | ffffffffffffff 6 o] o
®5x10mm ¥ LA i92.6 x 12mm TPHFE R S R 5
2x10.8mm E> Shim TP F/H Screw .
Pin Unterlegscheibe SK Treibschraube 12 x 15 x0.2mm S/hA
Stift Rondelle de callage Vis TP F/H 2.6x12mm ngmSmam
Axe 2x10.8mm Arandela Tornillo 2.6x12mm TP F/H g
Pasador @ ,,,,,,,,,,,,,,,, 6 Dacteesss 12 Rondelle de callage
,,,,,,,,,,,,,,, Arandela
,,,,,,,,,,,,,,,, 6
TIREED, 2 2ty MEIZTS (B),
Apply grease. X Assemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.

Aplicar grasa.

Repita las veces sefaladas.




2 F V7R o X / Gearbox / Getriebegehause
Carter de différentiel / Caja de transmision

(i®5x 10mm X7 YUY

{02 x10.8mm >

Pin Ball Bearing

Stift Kugellager

Axe 2x10.8mm Roulements a billes
Pasador Rodamiento

i95x8mm XF Y
Ball Bearing
Kugellager
Roulements a billes

Vs

> UEI]
Querschnitt

Vista lateral

©

Cross section

Vue de coupe

3 ¥Ry ¥ X/ Gearbox / Getriebegehause
Carter de différentiel / Caja de transmision

(Za>y ~/UTYH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriere)
(Delantero y Trasero)

26x12mm TPEX
TP Screw
LK Treibschr
Vis TP 2.6x12mm
Tornillo 2.6x12mm TP

2.6x12mm(TP)

Zavk/YUvA
For front and rear
vorn & hinten

Pour l'avant et l'arriere
Delantero y Trasero

2.6x12mm(TP)

2ty MEZTS (A1),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

[} 7)) A %EE D, 2
) Apply grease.

Fetten.

Graissez.

Aplicar grasa.




4 FV7Rwv o X / Gearbox / Getriebegehause
Carter de différentiel / Caja de transmision

3x10mm TPEX
TP Screw
LK Treibschr

MNP
Holes for mounting.
Vis TP 3x10mm Diese Bohrungen

Tornillo 3x10mm TP TVerWendeT
NN EEEEEEEES e 2 rous pour le montage.
: | Agujeros a utilizar.

JvoEy
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria

3x10mm(TP)

5 70y hFY Ry T X [ Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

3x12mm TPE X

< bl
TP Screw - BT .
. Holes for mounting.
LK Treibschr Diese Bohrungen
Vis TP 3x12mm 9

: Tornillo 3x12mm TP verwenden
! kww 7777777777777777 4 Trous pour le montage.
‘ Agujeros a utilizar.

@9)5.8mm EOR—)L
Pillow Ball
Kugelschraube
Rotule 5.8mm

Rétula 5.8mm 3x12mm(TP)

@Cm"

3x12mm(TP)

') ¥Ry ¥ X/ Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

3x 15mm TPEX @95.8mm EOR—)L » BUTR
TP Screw Pillow Ball Holes for mounting.
LK Treibschr Kugelschraube Diese Bohrungen verwenden
Vis TP 3x15mm Rotule 5.8mm Trous pour le montage.
_ Tornillo 3x15mm TP Rétula 5.8mm Agujeros a utilizar.
(o4 (@) (O

> E ITER,
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

#91mm
approx. imm

ca. imm [ E

environ Tmm
aprox. 1mm

]

-
.

(2 EE U THIL TSR, / Pay close attention here! / 2 21ty NMAZTS (Bl), / Assemble as many times as specified. /
= \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion. h¥4 5o0ft vie angegeben zusammenbauen. / Assemblez aussi souvent qu'indiqué. / Repita las veces sefialadas.

6




7 >+ >— / Chassis
Das Chassis / Chassis / Chasis P EVTRY o2

Rear Gearbox

Hintere Getriebegehause
Carter de différentiel arriere
Caja de transmisién Trasera

ZAYKREPRY IR

Front Gearbox

Vorderes Getriebegehéuse
Carter de différentiel avant
Caja de transmision Delantera

|

)
ol
N
3
3

3x12mm(TP F/H)

3x12mm(TP F/H)

3x12mm TPHZEX
TP F/H Screw  SK Treibschraube

\

g& Vis TP F/H 3x12mm  Tornillo 3x12mm TP F/H
L 10
3x12mm(TP F/H) 3x12mm(TP F/H)

Sauve-servo / Salvaservos

E H—7R+t - /\—/ Servo Saver / Servo Saver

& 3x10mm

I

I

I

I

I

I

I

#911mm :

approx. 11mm | 1

ca. 11mm :

environ 11mm |

aprox. 11mm 1

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

EX !

Screw |

LK Schraube !

Vis 3x8mm :

Tornillo 3x8mm .

ﬂl||||||||||||||| ffffffffffffffff 2 |

I

3x10mm EX 3x10mm HIEX 5'8mm rotr—IL :

Screw F/H Screw Pillow Ball |

LK Schraube SK Schraube Kugelschraube | !

Vis 3x10mm Vis F/H 3x10mm Rotule 5.8mm | |

Tornillo 3x10mm Tornillo 3x10mm F/H Rétula 5.8mm |
i EREE 2 D 2 COmm-—-3 | ! ﬂ

I 3x10mm(F/H)
I

xIOvIEIZEED, o AT 5L SICHILITS, RIS,

Apply threadlocker (screw cement).  Ensure smooth, non-binding movement when assembling. Temporarily tighten.
Verwenden Sie Schraubensicherungslack. Das Teil muB sich leicht bewegen lassen. Vorlaufig festziehen.
Appliquer du frein filet. La piéce doit pouvoir pivoter autour de la vis. Vissez temporairement.
Aplique liquido fijatornillos. Asegurese que la pieza se mueve suavemente. Apriete de manera provisional.




Y% —F+ Ry X/ Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

3x10mm TPEXR 3x10mm(TP)

TP Screw

LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP
e 4

3x10mm(TP)

i

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

1 O Y% —F+ Ry ¥ X /Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central 3x12mm

F97mm

approx. 7mm
ca. 7mm
environ 7mm
aprox. 7mm
HW7mm  — - > -
RUBBER! approx. 7mm
3x12mm ‘ ca. 7mm
@RUBBER environ 7mm
aprox. 7mm
3x12mm EX
Screw
LK Schraube ]j
Vis 3x12mm
- Tornillo 3x12mm
(o - 4

JLREBRTEET %,
MEE Apply rubber type glue.
Gummikleber.
Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.




Carter de différentiel central / Caja central

t V4 —F¥Rv X/ Center Gearbox / Die mittlere Getriebegehéuse

76mm [EI

O)

3x10mm(TP F/H)

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
3x10mm(TP F/H) Dmm@ ,,,,,,,,,,,,,,,,,,,, 4

1 2 70> k7w /X\—7F"vF / Front Upper Deck
Vordere, obere Chassisplatte / Platine supérieure avant / Soporte delantero »HET. RIEHLTWEED,

g\sxmmm(ﬂv)

3x10mm TPE X 3x10mm TPHZEZR
TP Screw TP F/H Screw
LK Treibschr SK Treibschraube
Vis TP 3x10mm Vis TP F/H 3x10mm
Tornillo 3x10mm TP Tomillo 3x10mm TP FH
fffffffffff 3 D

Use the screws that were tightened
temporarily in Step E1.

Schrauben aus Baustufe B] verwenden.

Fixer les vis qui étaient temporairement
fixées a I'étape El.

Utilice los tornillos apretados de manera
provisional en E1.

3x10mm(TP)

g&sxmmm(w F/H)

|| V) AR5, R~
) Apply grease. True-to-scale diagram.
Fetten. MaBstabsgetreue Darstellung.
Graissez. lllustration a I'échelle.
Aplicar grasa. Dibujo a tamario real.

oW =5 DIEICHII TS,
osll A\ssemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.




1 3 ¥ 7v/)X—7"vF /Rear Upper Deck
Hintere, obere Chassisplatte / Platine supérieure arriere / Soporte trasero

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\“I ****************** 3

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

i 2

3x10mm(TP)

1 4 70> kY R7—L | Front Suspension Arm / Vordere Aufhédngung Querlenker
Suspension Triangle avant / Suspension delantera

»(7),69 0 27 — LSBT ERLETY,
r.g- @,suspension arms are interchangeable between front / rear and left / right.
Vordere Aufhaengungen (Teil @ und ) sind zwischen links/rechts und
vorne/hinten austauschbar.
Les triangles sont interchangeables entre avant/arriére et gauche/droite.
Los brazos de suspensién @ pueden cambiarse
delante detras, izquierda derecha.

3x39mm Y ¥ 7k
Shaft
Welle
Axe 3x39mm
Eje 3x39mm

€03 x 46mm ¥+ 7k

Axe 3x46mm
Eje 3x46mm

G93x7x4mm TS5 HT— 2.6x6mm TPE R
Plastic Collar TP Screw

Kunststofflager LK Treibschr
Palier plastique Vis TP 2.6x6mm

Casquillo plastico Tornillo 2.6x6mm TP
@™ fum T :

(2 JER U THII TS, %EEEUJ:'BL:%HIZTZ%
=M Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le c6té gauche comme le coté droit.
Preste atencion. Realice el montaje de igual forma en ambos lados.

10




1 5 70> /X2 )X— /Front Bumper
Vordere StoBstange / Pare-choc avant / Parachoques delantero

3x10mm(TP)

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\m —————————————————— 4

> T70OYEEUTTRIES DTER.
NOTE: Shape of front and rear is different.
Achtung: Die Form der Vorder- und Rueckseite ist unterschiedlich.

NOTE : La forme entre I'avant et l'arriére est différente
NOTA: La forma de la parte delantera y trasera son diferentes.

-I 6 ') 71 X 77— Lx | Rear Suspension Arm
Hintere Aufhangung Querlenker / Suspension Triangle arriere / Suspension Trasera

3x56mm ¥+ 7k
Shaft
Welle
Axe 3x56mm
Eje 3x56mm

@)3x39mm Y ¥ 7k

Axe 3x39mm
Eje 3x39mm

693x7x4mm 7S HT—
Plastic Collar
Kunststofflager
Palier plastique

@ |:| Casquillo plastico
,,,,,,,,,,,,,,,,, 2

3x 12mm TPEXR
TP Screw
RK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP
ffffffffffffffff 4

3x12mm(TP) %

(7o ER U THII TS,
=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

EERUKLSICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.

Realice el montaje de igual forma en ambos lados.

11




1 7 ')47/X>)X— [/ Rear Bumper
Hintere StoRBstange / Pare-choc arriére / Parachoques trasero

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\w —————————————————— 4

3x10mm(TP)

3x10mm(TP)A€§

277UV TFy I ILEDH.
@)roR—ILEERD i3,

ATFFPIYTFy I, YUY+ v 7)L | Steering Knuckle, Rear Knuckle
Install pillow ball on steering

Lenkhebel, Radtraeger hinten / Fusée de direction, Fusée arriere / Mangueta direccion, Mangueta trasera

1 1
1 1
1 1
1 1
1 1
1 1
. N P ! knuckle only. !
) 12x18x4mm X7 YT @ RA—=ILF vk (FIL—) ! . '
Ball Bearing Wheel Nut (Blue) i Kugell_schkrﬁugel (Te”t) nur i
Kugellager Radmutter (blau) | F?m Ien tel eon |Iere;n. . !
Roulements a billes Ecrou de roue (Bleu) i :jxsgifegigne surialusee !
. 1 .
Rodamiento Tuerca rueda (Azul) | Instale la rétula @4) solamente 1
' en la mangueta de direccién. |
ffffffffff 4 = =
,,,,,,, 4 :
1
(=8 IR
6 x12mm X7 YT For Right For Left
Ball Bearing Rechts Links
Kugellager Drolte Gauche
Roulements a billes Derecho Izquierda

Rodamiento _
———————————— 4 %
|:| imm imm < E{EIJFH >
® v < Left >
11mm EOR—IL L J < Links > % -w
Pillow Ball @ Q
Kugelschraube < E{EUFH > < Gauf:he > ff('“ \ /@
Rotule 11mm < Right > < lzquierda > Q
Rétula 11mm < Rechts > \ @‘\
< Droite > @_\’ % @
< Derecho > ’ ///
4
7777777777 8 //// m

@)5.8mm EOR—IL e
Pillow Ball o
Kugelschravpe ( R B i
Rotule 5.8mm - Y AFTIT v ILA
Roétula 5.8mm | For Steering Knuckle
Ommmm 7777777777 5 I Fur Lenkhebel
' Fusée de direction
2% 10.8mm Ev Lo : i Para mangueta de direccién
Pin NALYF (5mm N
Stift Hex Wrench (5mm) : ll__) ij_ ¢ i)bﬁal
Axe 2x10.8mm Sechskantschlissel (5mm) | X F?r Rez': nuc r’f_ .
Pasador Clé Hexagonale (5mm) | ur Radtraeger hinten
— R Liave Allen (5mm) | Fusée arriere
) Para mangueta trasera
Y P17 545 TS, Y R &5 TS, ) 27 ML (). TS
KB Ensure smooth, non-binding movement when assembling. Assemble left and right sides the same way. Assemble as many times as specified. | Temporarily tighten.
Das Teil muB sich leicht bewegen lassen. Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. Vorlaufig festziehen.
La piéce doit pouvoir pivoter autour de la vis. Assemblez le coté gauche comme le c6té droit. Assemblez aussi souvent qu'indiqué. Vissez temporairement.
Asegurese que la pieza se mueve suavemente. Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas. Apriete de manera provisional.

12




1 9 AT 7T F w2 )L [ Steering Knuckle
Lenkhebel / Fusée de direction / Mangueta Direccion

(&RIR)
(For Right)
(Rechts)
(Drolte)
(Derecho)

L=

J0vhk
Front
Vorne
Avant
Delanteros

Vs

ATF7ITFy o)L (ERIR)
Steering Knuckle (For Left)
Lenkhebel (fir links)

Fusée de direction (gauche)
Mangueta direccion (Izquierda)

.

AL YF (2mm)

Hex Wrench (2mm)
Sechskantschlissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

N

20 47+ 2 )L/ Rear Knuckle
Radtraeger hinten / Fusée arriere / Mangueta trasera

(KRR
(For Left)
(Links)
(Gauche)
(Izquierda)

L=

DAY
Rear
Hinten
Arriére
Traseros

Vs

97mm

Al

vy oIl (GREIR)
Rear Knuckle (For Right)
Radtraeger hinten (fur rechts)
Fusée arriére (droite)
Mangueta trasera (Derecha)

NAEL YT (2mm)

Hex Wrench (2mm)
Sechskantschllssel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

2

[ 7)) A %EE D,
el Apply grease.
Fetten.
Graissez.
Aplicar grasa.

y EERUKSICHEIITS,
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

13




21 AT77Y>7Ov R /Steering Rod
Lenkgestaenge / Biellette de direction / Tirante direccion -

@)
\JQA

\W\m’
T

7®3x65mm 7Y v A5 7)LOYR
Adjustable Rod
Gewindestange
Biellette reglable
Tirante ajustable

@XTrUryrayR

Steering Rod
Lenkgestaenge
Tringlerie de direction
Tirante direccion

.P(g

A

ORTFIVIFAOY R

@)

Steering Tie Rod
Spurstange

Biellette de direction
Tirante direccion ajustable

AFFIUvTIL4OY R
Steering Tie Rod
Spurstange

Biellette de direction
Tirante direccion ajustable

J0v K/
Front / Vorne /
Avant / Delantera

¥ ¢

LU

IUULLLLLLLL

7®3x35mm 7Y v A 7)LOvR
Adjustable Rod
Gewindestange
Biellette reglable
Tirante ajustable
T

LU

@)5.8mm R—JLTY R
Ball End Kugelpfanne
Chape Rétula

ATTIVYTIA4 8y R
Steering Tie Rod
Spurstange

Biellette de direction
Tirante direccion ajustable

AFrYryoay R
Steering Rod
Lenkgestaenge
Tringlerie de direction

22 J¥%40v R /Rear Tie Rod
Hinteres Gestaenge / Biellette arriere / Tirante trasero

ey Oyk

\J

3x15mm HZEX
F/H Screw
SK Schraube
Vis F/H 3x15mm
Tornillo 3x15mm F/H

D - 2

4x15mm v hEX
Set Screw
Gewindestift
Vis BTR 4x15mm

6.8mm R—JL
Ball Kugel
Rotule Rétula

Rear Tie Rod
Hinteres Gestaenge

4x15mm Biellette arriere

Tirante trasero

Prisionero 4x15mm ©)6.8mm R—)LT> K @3mm 7-/t-7yY v~

Ball End Tapered Washer
Kugelpfanne Konische Distanzscheibe
Chape Rondelles bombées

Rétula Arandela 3mm

UPH1Oy K
Rear Tie Rod
hinteres Gestaenge
Biellette arriere
Tirante trasero

2ty MEIZTS (B,

X2

Repita las veces sefialadas.

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.

R E.

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

V EARUC & SICHEIZITS,

Bauen Sie eine linke und eine rechte Seite.

Assemble left and right sides the same way.

Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

14




23 %"~ JX— | Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

26mm FAAO>YF+vh

Nylon Nut  Kunststoffmutter
.. Ecrounylon Tuerca Nylon 2.6mm
() 4 —
ouvy ®3 i
O-ring O-Ring Q

Joint thorique  Junta Térica

@) 6.8mm R—JLT> R (S)
Ball End (S) Kugelpfanne (S)
Chape (S) Rétula (S)

~
@

(D)= 26x6.8x05mm TvIv—
Piston Kolben Washer
Piston Pistén Scheibe

Rondelle 2.6x6.8x0.5mm
Arandela 2.6x6.8x0.5mm

______________________%{17_____________________

- }

31mm

%> )X— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

24

%060 ENB
CHEWETANS,
Fill in until shock oil

nearly overflows.
Daempfer bis zum

Rand befuellen
Remplir jusqu'a la limite

du débordement.
Rellenar hasta

el borde.

&> J\—F 1 )L (#350)
Shock Oil (#350)
Silikon-Oel

Huile silicone

Aceite amortiguadores

> LTEE, [BZE LS,

Then, gently move the piston up
and down to get rid of air bubbles.

Kolben auf und ab bewegen, bis keine
Luftblasen mehr zu sehen sind

Puis, actionner doucement le piston vers
le bas et vers le haut afin d'éliminer les
bulles d'airs.

Mueva el pistén hacia arriba y hacia
abajo para eliminar las burbujas de aire.

EIN

| EARVETIHT, @ENSETRAR |
! AN ZEEHLET, £DH. oD & !
L @ELHHET, :
I Pull piston down, cover with @) & remove |
! excess oil. Then slowly screw on @ . !
\ Kolbenstange nach unten ziehen, Teil @) ,
I montieren und Oel abwischen. Danach

: Teil @ langsam aufschrauben.

) Tirer le piston vers le bas comme indiqué, puis

I couvrer avec les pices @)). Essuyer l'excés dhuile.
: Tire del pistén hacia abajo, coloque @ y

| elimine el aceite sobrante. Ahora enrosque
! ® lentamente.

I

I

I

I

I

I

I

I

I

=

8
» X L—XICEL A
29 %,

Check if piston
moves smoothly.
Kolben muss sich
leichtgaengig bewegen.
Vérifier que le pitson
bouge librement.
Compruebe si el
pistéon se mueve
suavemente.

4 4ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

= YN

X

Doit étre acheté séparément!

Debe comprarse por separado.

Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!

| ZS DIBICHEI TS,
Assemble in the specified order.

Assemblez dans I'ordre indiqué.

In der angegebenen Reihenfolge zusammenbauen.

Realice el montaje en el orden indicado.

15




Amortisseur / Amortiguador

%> JX— | Shock Absorber / StoBdampfer

6.8mm R—JL
Ball
Kugel
Rotule
Rétula

>

RTUVTEFED TR EAND,
Compress the spring and install .

Driicken Sie die Feder zusammen
und schieben Sie (§2) auf.

Compresser le ressort pour monter

Comprima el muelle e instale .

.

Amortisseur / Amortiguador

4"~ JX— / Shock Absorber / StoBdampfer

<70k >
< Front >
< Vorne >

<Avant > (f'f ,
< Delanteros > = [{

L

3x12mm EX
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm

<YU¥ >
< Rear >
< Hinten >
< Arriére >
< Traseros >

&)=

Shock Absorber
StoBdampfer
Amortisseur
Amortiguador

ISR
Holes for mounting.
Diese Bohrungen
verwenden
Trous pour le
montage.
Aguijeros a utilizar.

LA

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.

Realice el montaje de igual forma en ambos lados.

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.

E Ensure smooth, non-bindi

La piéce doit pouvoir pivol
Repita las veces sefialadas.

Das Teil muB3 sich leicht bewegen lassen.

Asegurese que la pieza se mueve suavemente.

3x10mm EX Shock Absorber
Screw StoBdampfer
LK Schraube Amortisseur | ANV
Vis 3x10mm Amortiguador Holes for mounting.
Tornillo 3x10mm Diese Bohrungen verwenden
«I\\\\\\\\\\\\\\\\\“ ””””””””” 2 Trous pour le montage.
3x10mm Aguijeros a utilizar.
EBRU &S ICEITS, X4 4ty MEIZLTS (), Y FEHY 5L 5 IHBITS, G EEU TR TS/,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

ng movement when assembling.

ter autour de la vis.

16




27 ATF 7)Y —iR | Steering Servo
Lenkservo / Servo de direction / Servo de direccion

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

| o e 4

@95.8mm EOMR—IL
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

@ Opm

3x10mm(TP)

ATFT7I T —R
Steering Servo
Lenkservo

Servo de direction

Servo Horn
Servohorn

p Palonnier de servo
®@=-=2—hr5J) Horn servo
Neutral 137359,
Neutral W Turn 1 notch.
Neutre Um eine Verzahnung in diese
Neutro Richtung versetzen.
Tourner d'un cran .
Instalar tal y como se muestra. ﬁ_’—',—\ﬁ%
Supplied with the servo.
_ Beim Servo enthalten.
Livré avec le servo.
o Incluido en el servo.
A
\ J
28 X ARy 2 A [ Radio Box ®\@
RC Box / Boitier radio / Caja de radio | (g
3x10mm TPEXR 3x10mm(TP)
TP Screw
LK Treibschr 3x10mm(TP)

Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂx\\\\\\\\\\\\\\\\\\\‘r —————————————————— 2

ATFT7Y Y =R
Steering Servo S
Lenkservo

Servo de direction
Servo de direccién

En®)

\
g
(NS

Kabel
A Fiches
"@1 Cables

Qr» - rrzoRET,
Pass cord through this hole.
Kabel durch dieses Loch fuehren.
Passer le cable au travers de ce trou
Pasar el cable a través de este agujero.

B =S DIEICHIIT 5,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

17




29 X ARy 2 X/ Radio Box 3x12mm(TP)
RC Box / Boitier radio / Caja de radio

3x12mm TPEX
TP Screw 3x12mm(TP)
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

\\\\\\\\\\\\\\\\\\\\\\‘\\“' **************** 4 -
ﬂ [ =ITER,

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

20y ML =R
Throttle Control Servo
Gasservo

Servo de gaz

Servo de Gas

o=

-

> E ER
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

X ARy ¥ X/ Radio Box ( \ A
P OR7 5 —%EELRAT,
RC Box / Boitier radio / Caja de radio InS*el"l fonnecfr.

Stecker einstecken.

S Connecter la prise
SEMEE R Y 7 X Receiver Insertar el conector.
Receiver Battery Box Empféanger ;
Empfaenger-Batteriebox Récepteur [ B
Boitier porte piles de réception Receptor _ 2
Portapilas 1

S
‘ 1: 277V 74—R 2 20v MLY—R
//T Steering Servo Throttle Control Servo
Lenkservo Gasservo

7T Servo de direction Servo de gaz
Antenna Servo de direccion Servo de Gas
Antenne
Antenne | B: 241 vF m-RlTELRAL,

Antena Switch Insert at step Kf].
Schalter In Baustufe g}] einsetzen.
Interrupteur  insérer & I'étape Efl.
Interruptor  Insertar en el pasoff]

\ J
®\@ Vs
@I Antenna
Antenne
Antenne ol 0
Antena

Pass cord through this hole.
Kabel durch dieses Loch fuehren.
Passer le céble au travers de ce trou

I

I

I

I

I

I

I

I

» 11— RZZDORICET, I
I

I

I

I

Pasar el cable a través de este agujero. :
I

I

(2 ER U THBIZL TSP, / Pay close attention here! /
= \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

18




31 A ARy X /Radio Box
RC Box / Boitier radio / Caja de radio ALY F -

Switch > ZEEDBICELIAD,

oo Schalter Insert into B on receiver.

BRY 7 ADIART 5 — Interrupteur Beim Empfaenger in Eingang B stecken.
Battery box connector Interruptor

Akkustecker

Insérer dans B la prise de l'interrupteur.
Inserte en B del receptor.

B B: 21 vF

Prise du boitier d'alimentation
Conector portapilas

2 Switch
Schalter
1 Interrupteur
Interruptor
21y FNE

Included with switch

Im Lieferumfang des Schalters enthalten.
Livré avec l'interrupteur
Incluido con el interruptor

2x8mm

32 X ARy 2 X [ Radio Box
RC Box / Boitier radio / Caja de radio

3x10mm(TP)

3x10mm TPE X

TP Screw

LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
iR 2

TyoEY

Hook Pin
Karrosserieklammer
Goupille

Clip carroceria

BW %5 DIEICHEII T %o
Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

19




33 X ARy o X/ Radio Box AARY I X
RC Box / Boitier radio / Caja de radio Radio Box
RC Box
— . Boitier radio
3x12mm TP ZEX Caja de radio

[ Tornillo 3x12mm TP F/H
,,,,,,,,,,,,,,,,,, 4

TP F/H Screw
SK Treibschraube
Vis TP F/H 3x12mm

3x12mm(TP F/H)

AFFZVroAay R
Steering Rod
Lenkgestaenge
Tringlerie de direction
Tirante direccion

3x12mm(TP F/H)
3x12mm(TP F/H) g/

I >3 /Engine
Verbrennungsmotor / Moteur / Motor

3x6mm EX (5 x20mm > L @7 x11mm 7y > v —
Screw Shim Washer
LK Schraube Unterlegscheibe Scheibe
Vis 3x6mm Rondelle de callage Rondelle 7x11mm
Tornillo 3x6mm Arandela Arandela 7x11mm

() 4mm

A%
Washer
Scheibe
Rondelle 4mm
Arandela 4mm

D

4mm

3x6mm

Y (e.g\_(

S\
{‘: N

IvyyvizZvyh
Engine Unit
Verbrennungsmotor
Moteur

J
A

2 LA
A!}

20




Iv3YY,N77—/Engine,
Verbrennungsmotor, Resonanzrohr / Moteur, Echappement / Motor, Escape

Muffler

3x25mm Fv¥vITER
Cap Screw Inbusschraube
Vis Tornillo allen

EI IR

2

Engine Assembly
Verbrennungsmotor
Moteur

Motor

IVvIvF7vEeyTU—

I>3YY /Engine

Verbrennungsmotor / Moteur / Motor

Vs

IR DT EEZEDL< > TEEY %o
Tighten the screws with one sheet of

paper inserted between both gears.

Legen Sie vor dem Festziehen der
Schrauben ein Stlck Papier
zwi-schen beide Zahnréder.

Serrez les vis en insérant une feuille de
papier entre les dents des pignons.

Apriete los tornillos colocando un trozo
de papel entre la corona y el pifion.

§\3x12mm(TP)

3x6mm EX

3x10mm TPHZEXR

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,, 1

Screw TP F/H Screw TP Screw

LK Schraube SK Treibschraube LK Treibschr
Vis 3x6mm Vis TP F/H 3x10mm Vis TP 3x12mm
Tornillo 3x6mm

3x12mm TPE X

Tornillo 3x12mm TP
ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\‘r ffffff

3x10mm(TP F/H)

SN RAENY NT B,
AN Cut off excess.
Uberschiissiges Material abschneiden.
Coupez I'excés.
Corte el sobrante.

X¥yOvIHERD,
Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

21




w S ey i UV Fa—T6mmic Ay
37 AHY l\.{b / //7. ~ ./ Throttle Llnkz'age.s Cut the @ Silicone Tube to 6mm Length.
Gasgestange / Tringlerie de gaz / Varillaje de gas Silikonschlauch (3 auf 6mm ablangen.
— et Découper une longueur de 6mm de la
2 x 8mm 2x8mm(TP) durite silicone @ .

TP Screw LK Treibschr

Vis TP 2x8mm  Tornillo 2x8mm TP X Corte el tubo de silicona @ con
W \ O una longitud de 6mm.
S 4
@3x3mm tyhrER —@
Set Screw  Gewindestift ol €
Vis BTR 3x3mm  Prisionero 3x3mm @

@srs>omwr ([

4—'@

Crank Rod Lenkgestaenge (( > DREES,
Tringlerie  Varilla direccién 0: AN Use this hole
,,,,,,,,,, 1 ﬁs_e?\—;? H_or/n Dieses Loch benutzen.
@ 20Oy kLOwy R Servohorn Utiliser ce trou.
Throttle Rod ~ Gasgestaenge Palonnier de servo Utilice este agujero.
Tringlerie de gaz  Varilla gas Horn servo

[ TR

@

@omm Zkvit—
Stopper Stellring

@ =27U>% Spring Feder
Ressort  Muelle

MW - - - - ------ 1

38 20y MLY% —3 [ Throttle Linkages 2x8mm TPEX
Gasgestange / Tringlerie de gaz / Varillaje de gas TP Screw
LK Treibschr
@ Vis TP 2x8mm
:@ Tornillo 2x8mm TP
©) 2x8mm(TP)

H—iRtE
Supplied with the servo.
Beim Servo enthalten.
Livré avec le servo.
Incluido en el servo.

( A\
| @=a2—kZI .
Neutral 137357,
Neutral Turn 1 notch.
Neutre Um eine Verzahnung in
Neutro diese Richtung versetzen.
Tourner d'un cran
\ ! & Instalar tal y como
/'(_r\ se muestra.
= Q@ A
J

oW % S DIEICHEIIT 2o oo BEEEESI= -ra s T B,

osll Assemble in the specified order. KB Ensure smooth, non-binding movement when assembling. L] Temporarily tighten. True-to-scale diagram.
In der angegebenen Reihenfolge zusammenbauen. Das Teil muB sich leicht bewegen lassen. Vorlaufig festziehen. MaBstabsgetreue Darstellung.
Assemblez dans 'ordre indiqué. La piece doit pouvoir pivoter autour de la vis. Vissez temporairement. lllustration & I'échelle.
Realice el montaje en el orden indicado. Asegurese que la pieza se mueve suavemente. Apriete de manera provisional. Dibujo a tamafo real.

22




Gasgestinge / Tringlerie de gaz / Varillaje de gas | Gestange montieren, wie dargestellt. / Placer la piece comme indiqué sur l'llustration. /

20w MUY ¥4 —3 | Throttle Linkages HMOBE 52 &5C@DOMEEFET 3, | Place (@ as illustration shown. /
Instale tal y como muestra el dibujo.

<Za—hkJIL> - </\A1 >
Neutral 20y MLAKNY TR Y2 —THES 2, High

< Neutral > Adjust the throttle stop screw thus. < high >

< Neutral > Justierung wie in der Darstellung gezeigt. < Vollgas >

< Neutre > Ajuster la vis d'arrét avec la commande de gaz. < Pleingaz >

< Neutro > Ajuste el tornillo de ralenti de este modo. < Maximo gas >

N\

#0.3mm
approx. 0.3mm
ca. 0.3mm
environ 0.3mm
aprox. 0.3mm

T L—FDHEIE U H BB,
Position where brake starts working.
Darstellung zeigt die Gestangeposition,
ab der die Bremskraft eintritt.

Position de début de fonctionnement
du frein.

Posicién donde comienza a frenar.

20y MVAKNYTRTY) 12—
Throttle Stop Screw
Vergaser-Anschlagschraube
Vis de ralenti

Tornillo de ralenti

<7L—=% > #70.3mm

< Brake > approx. 0.3mm
ca. 0.3mm

< Bremse > (
< Frein > environ 0.3mm

aprox. 0.3mm
< Freno >

27 VTR
Spring shrink.
Justieren Sie die Feder.
Ressort legérement comprimé.
El muelle se comprime.

- R R, BT %o

Confirm the setting before installation.

Erst montieren, wenn die Vergaseranlenkung
korrekt eingestellt ist.

Effectuer les réglages avant son installation.
Confirme la posicion antes de instalar.

23




B84 >~ & | Fuel Tank
Tank / Réservoir / Deposito

An =
S

//ll

)

[

X ‘ ,“
- =S 3
T . /i/«u\u\a
)

=
A ﬂ, .,,. 4 ‘.Wl.‘”.

N \‘»/

!
!
)
K v

@'j\. R

T

............ [ z

a

=

IS

S

o

X

[sp]
]
2
53
EGw et
: mmP” o
S K.=Z2ok ! Ss
o VEESE c 2

)= sE2%
1’/ = ~ N\ Pmmpo” \/R
Ww N NS FICHFFZ= o~
\ ;.:il/, ax @S| & =
DI |||
~ &“@_\.@l;l‘q &. \ £ 2%

\«k\.\.@ :
)7 'ﬁh Vi ﬂlﬂ?/‘ /wn\\”‘, >

24



4 A4V &K1 —)L / Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

-y IYEFEH TSI T ERA—ILDDREHR
[CHREEERZRUEET .
R —I)LZEBI LB SEIL SV A VI b, AV ERLOSIEDRA—ILEFHL D, After fitting wheels to tyres, apply instant glue as shown.

Fit wheels inside tyres as shown. Twist the tyre onto the wheel. Setzen Sle dle Relfen auf die Felgen und lassen
Schieben Sie die Felge in den Reifen wie dargestellr. Ziehen Sie den Reifen auf die Felge. Sie einen Tropfen Sekundenkleber In der Naht
Insérer la jante dans le pneu comme indiqué. Faire pivoter la jante pour | ' installer. zwlschen Reifen und Felge entlang laufen.

Coloque las llantas en el interior. Gire la llanta. Apres assemblage, collez le bord du pneu sur la jante.

Aplique pegamento cianocrilato en la junta.

43 ATV & IRA—)L [ Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

2

<y >

< Rear >

< Hinten >
< Arriéere >
< Trasero >

<70OYhbk >
< Front >
<Vorne >
< Avant >
< Delantero >

~N

—ErI—H5E9UTHERT %,
Unscrew the wheel nuts from the chassis,
mount the wheels and retighten the nuts.
Schrauben Sie die Stoppmut-tern los,
montieren Sie die Rader und ziehen
Sie die Stoppmuttern wieder fest.
Dévissez les écrous Nylstop épaulés,
montez les roues et reserrez les écrous.

@RA—=ILFy b (TIL—)
Wheel Nut (Blue)
Radmutter (blau)

Ecrou de roue (bleu)
Tuerca rueda (Azul)

60 -

®\@ Afloje las tuercas del chasis, coloque
\ L las ruedas y apriete las tuercas. )
P BifEER TEET %, 4 4ty MAZTS (B) o y EARULSICHEIT, JLREEAITERET 5.
(LY Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way. S Apply rubber type glue.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Gummikleber.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent qu'indiqué. Assemblez le c6té gauche comme le c6té droit. Collez avec de la colle a caoutchouc.
Aplique pegamento instantaneo. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto.

25




44 7 71—JU / Decals
Aufkleber / Autocollants / Adhesivos

T A—ILE Iy T =V ROBIEGAZZSE [CIFADMEICE > T RERBHAEAY UL TLIEE L,
Place the decals to your liking to the packages and the instruction manual, and cut off the excess part.
Bringen Sie die Dekorteile gemaess der Abbildung auf dem Karton auf.

Placer les autocollants en se référant au couvercle de la boite et a la notice.
Coloque los adhesivos sin numeracion en los lugares de su eleccion.

Ay ADHEFERNABDTH—ILF /=TT,
The decal numbers between brackets are only for the opposite side.
Die Aufkleber in Klammern sind fur die andere Selte.
Les autocollants entre parenthéses sont pour le cété opposé. =
Los numeros entre paréntesis son para el lado opuesto. CyaSHO

ﬁ www.kyosho.com

[ }
O | EezEEioem ‘www.kyosho.com|
[] TRD251-DC01 DST PRINTED IN CHINA

26




45 o+ >7% | Rear Wing
Der Heckspoiler / Aileron arriere / Alerdn trasero

TyoEY
Hook Pin
Karrosserieklammer
Goupille

Clip carroceria

4 6 M7 ¢ X7 /Body Mounts / Karrosseriestiitzen
Fixations de carrosserie / Soportes de carroceria

TvoEY
Hook Pin
Karrosserieklammer ORF 1 Vit HD&SICHIFTH ERHLIETT,
Goupille . . . . .
. . Slightly bend the body pins as shown in the diagram for easier removal.
Clip carroceria

Sicherungsklammern zum besseren Greifen leicht biegen, wie dargestellt. ﬁ » %
C/@Vﬁ;ﬁ- Courber les clips de carrosserie comme indiqué.

Doble ligeramente las presillas de carroceria para facilitar la instalacion.




- SOHAlE ERRIC IR T B,
Replace the other side in the same way.
Diese Seite ist identisch aufgebaut wie die
gegeniberliegende Sektion.
Remplacer ce c6té aussi.
Proceda de igual forma en el lado opuesto.

At
Tires

Pneus

N
¢
bié/

Tighten
festziehen
Serrer
Aprieta

Die Rader

Neumatico

Tires

Die Rader
Pneus
Neumatico

LyFYy—IL
Wrench Tool
Kreuzschlussel

Clé

en croix

Llave de tubo

B8 <1 F BFTETUBHRAD, [E
‘ ————— 4

Tighten all the way.
Vollstandig festziehen.
Visser fermement.
Apretar bien

(k- yrOUHTEITER,
Be careful not to
over-tighten.
Nur méaBig festziehen.
Veuiller a ne pas serrer
trop fort.
No apriete demasiado.

@A=L F v~ (TI—)
Wheel Nut (Blue)
Radmutter (blau)
Ecrou de roue (bleu)
Tuerca rueda (Azul)

28



7> )\—1=v ~hDFE / Shock Adjustment

Die Justierung der StoBdampfer / Réglage des amortisseurs / Ajuste de los amortiguadores

@5 > /X\—1=v ~NDE L / Detaching shock units /

Demontage der Daempfer / Retirer les amortisseurs. / Para desmontar el amortiguador. 3x10mm £ 3x12mm £
Screw Screw
<7Avh > LK Schraube LK Schraube

< Front > Vis 3x10mm Vis 3x12mm

< Vorne > St N Tornillo 3x10mm Tornillo 3x12mm
< Avant > D22l Bl i
Shnt > gond (o 2 | i 2
Daempfer
Amortisseur
Amortiguador
s N
BERTIVITIrRI—EETEITED,
BHezlRfitEEY,
The chassis height can be adjusted by turning the
spring adjuster §6).
Die Chassishoehe kann durch das Drehen der
<Y s Federhuelse justiert werden.
<Rear > La hauteur de la garde au sol peut étre ajuster
< Hinten > avec les bagues de réglages des amortisseurs.
< Arridre > La altura del chasis puede ser modificada girando
< Trasero > el ajutador de muelle §6).

Hahm< 85, HEMMEL B D,
Increase chassis height. Reduce chassis height.
Chassishoehe erhoehen. Chassishoehe verringern.
Augment la hauteur. Réduit la hauteur.
Incrementa la altura. Reduce la altura.

FUN—1=y ~
Shock Unit
Daempfer
Amortisseur

Amortiguador K

MK AVTFYR, HERIEIOR—IZ BTV, /
Refer to P.30 for maintenance and Exploded View diagram. / Siehe Seite 30 fir Wartungsarbeiten und Explosionszeichnung. /
Se référer a la page 30 pour les vues éclatées et I'entretien de la voiture. / Consulte la P.30 Mantenimiento y Despiece.

3x10mm

29



%X | Exploded View / Explosionszeichnung / Eclaté / Despiece

7Oy N/ UYFRy Y X/ Front/Rear Gearbox / Vorderes/Hintere Getriebegehéuse /
Carter de différentiel avant/arriere / Caja de transmisiéon Delantera/Trasera

@\ BRG008

VS003

VS001

92051
; VZ012
Q@ &Res
Q
(®)vzoi2 “\i" (9)vzo12 VZ012
&9
N vzo12
(@vzo12 ) -

VS001
VZW020-01
®)vzo12

10vso03 ﬂ

92051 i
I

)

BRG002

@0)vso1s

H—7R+ - /X\— / Servo Saver / Servo Saver /
Sauve-servo / Salvaservos

30




Y& —F+Rv U X/ Center Gearbox / Die mittlere Getriebegehéuse /
Carter de différentiel central / Caja central

b vzo12 VZ012
I ®vzo12—@Q) (©Qvzo12 vZ012
TR116 ! @oz0st . ez
! (9vzo12 X -
Yo AN {/ Q - 3 N
! i VZ012 WA\ - - .
. ORGO5 -3 .
@TR111 ! . .
1 1
1 1

’
’

Q)Y h
Iy -Q)” } N
K @ﬁ—(:)vzmz N
BS107 "=, S
VZ012 @—®vzo12___---~

(1)vso001

vZwo20-01 § 45 : '%
- ]

70y ~/U¥E > )X—1=w |k / Front/Rear Shock Unit / Dampfereinheit, vorn/hinten /

1
1
Suspension avant/arriére / Amortiguador delantero/trasero | <:>
____________________________________ | U ©01G001-5BL

<70V KT VI—>

< Front Shock >

< Vorderer Dampfer >

< Amortisseur avant >

< Amortiguadores Delanteros >

<V FT V= >

!
< Rear Shock > 1G001-1B i
< Hintere Dampfer > ® EBI 2.6mm
< Amortisseur arriére > C"J >——@31Goo1-1B
< Amortiguadores Traseros > ;
O———2.6mm

I
I
| 82BSW74
I
@ 89)1G001-38L

1
1
. IG001-SBL

~
~
~

|

1
<
~

31




€e ce

1osApeas 1S

EBE RS / NOILYHOdHOO OHSOAM 2002 WbuAdoD @

()
@)
@)

am()

\\

b

(]

|

R
0

2.

ol

@ o

(]

N ——
024109

v1IHL(EE)

vLIHLEP)

N\, N
el - N
AN
. //
15026 LN geldl AN AN

>
9/74 ©N_.N_._.9|- /// A\\\\\ ///
- \ = N AY

<sonieseAes >
< OAJBS-9ANES >
< I8ABS OMIBG >
< IaABS OMIBG >
<=M lad—4>

\
A\
@8&%@
//

/.\\/
vmmrz,/
@ AN

S 900948 ()
AY
. \ . N
15026 ! // e | @ . - I
QNFEI— " -- D W NPT
J Nz N i _--"
~ . -
\ \|Oo -
\ \ \
/o_ ,L_ 8ziH1(9) Z
1Y o So
i o= ! < Jopenbiuowy > . O
@’wo&ke = worm._.@ @ <unasspowy > __--""goooyg &&W&b/
. \\\- = < Jeydwepgols > N ‘%
N _“ 90+HLED) veldl < Jogiosqy yooyg >

<|esnuad efe) >
<[e1juad [SIUBIBHYIP Bp Jape) >
< asneyebagauley alepw aiq >
< X0QJean) Jajua) >
SYLGAMAF—£A >

,O/I,../W 611HL0)

N=a
‘-

< elojuElag UOISIwsuel} ap ele) >
< JUBAR [91JUBIQHIP Bp Jeue) >

< asneyabogali}en) salepiop >

< X0QJear) Juoi4 >
SYgAMAFSAOL>

vSas@)) oza1@)
0,a1 > \M\an@

ozidL
201d1@9)—®-"7 ® 2ereL(9
1 . \-

< Jopenbiyowy >

< Jnassiuowy >

< Jojdwepgols >

< Jaguosqy 3o0ys >
< —=\MRE&>

< eJOSRI] UOISIWSURY) Op Ble) > LHIHL
< BI31LIE [ONUBIBIP P JaUED) >
< asneyebageLien aisjulH >

\\A < XoQqueer) Jeay >
SYLGAMAFAN>
82926 {) @ _m&s_:@

YOLHLD)
b 3031ds3a
) ot 331v103 3NA

yOLHL G ONNNHOJIFZSNOISO1dX3
M3IA d3Aa01dX3
K#H @




ZARTI—Y (1)

JACVE AR (F—No.& A% |k ESM
Part Names Quantity (Fd)
AL 54
TR17 | Spike Tire @®x2 1365
AF—ARY
TR18 | |nner Sponge @x2 368
— 7 J—F—TJLR
TRS1 Air Cleaner Elbow x1 420
TR101| V4% (777 /DBX/DST)
BK | Wing (Black/DBX/DST)| & * 1 525
7= OFFA7—L
TR102] % 3\ (DBX,/DST) DOBOOOWx1 | 525
Upper - Lower Sus. Am| 4x16mm+t v k E'X
Set (DBX / DST) 4x16mm Set Screw * !
5V I\=25—1t v I (DBX/DST)
TR103| ghock Stay Set (DBX/DST)| D @ @@ x 1 525
JUI= 54527y} (0BADST)| @D @) @D 6D
TR104 Bumper + Wing Stay Set (DBX/DST) | 65 (20 (2) @ 525
7y1\=7L~hty h (DBX/DST)
TR105 Upper Plate Set (DBX/DST) 266D x 1 525
TR106| 177 U=H/t=t  (DBXDST) ....... 630
Battery Cover Set (DBX/DST)| (09 (&) x @x2
X 77K v % Z (DBX/DST)
TR107| Radio Box (DBX/DST) x1 630
WREL5 >~ 2 (103cc)
TR108| Ej6] Tank (103cc) @x1 1050
XA >+ > —(DBX/DST)
TR109| Main Chassis (DBX/DST)| & X 1 2310
JVL7 ~v R (DBX/DST)
TR110| Biikhead (DBX/DST) | @ @x 1 525
TR111| E/5=105 2y (DBXIDST) @ 420
Center Bulk Set (DBX/DST)| @5) (2) (29 x 1
TR112| X4 >~ % (46T/DBX/DST)
46| Main Gear (46T/DBX/DST)| X 1 315
#~RtA /i~y h (DBXDST)
TR113| Servo Saver Set (DBX/DST)| @ @ E G x 1 420
#=eA/t=3% 7 b (20csDBX/DST)
TR114| 5010 Saver Shatt (2pcs/DBXDST)| 89 X 2 525
Y5=779%7 1 (2pcs/DBXIDST)
TR115 | Conter D, Shatt 2pcsi0Bx/DST)| @ X 2 630
7L =%+ 7 h (2pcs/DBX/DST)
TR116| Brake Shaft (2pcs/DBX/DST) | 4 X 2 315
7DJ%tJ7 Yr7h L= 103/1pcs/DBX/DST)
TRI17 | FontCeter Shat L=103pes0BxDST) | 4 X 1 630
J¥£245-3%7 M (L=T6/1pcsDBXIDST)
TR118| R Center Shat (L=76/1pcsDBYDST)| @0 X 1 525
R4 =)L+ 7 b (2pcs)
TR119| Wheel Shaft (2pcs) | L9 X2 630
70 NI7HRY 7 7 M (Sudmmi2pes DBXDST)
TR120 Front Lower Sus. Shaft (3x46mm/2pcs/DBXIDST) x2 315
UTO7¥AY %7 b (3466mm2pesDBXDST)
TR121 Rear Lower Sus. Shaft (3x36mm/2pcsIDBXIDST) x2 315
7yl=$29%7 h (Bi3immFsR2pesDBXDST)
TRA221 15 S (330mmrsR2pcsDBxDgT) | €Y X 2 315
11mm¥ XK —)L (2pcs)
TR123| 11mm Suspension Ballt (2pcs) @x2 840
F54 79770 (= 962pcs DBXIDST)
TR124 | pyive Shatt (L=96/2pcsDBX/DST)| @ X 2 1050
540y Rtk (DBX/DST)
TR125| Tig Rod Set (DBX/DST) | X1 @x2 @x6 | 315
A —JLJ\ 7 (2pcs/DBX/DST)
TR126 | \yheel Hub (2pes/DBX/DST) | @0 @ X 2 420
A =)L b (2pcs/DBX/DST)
TR127 | \yheel Nut (2pcs/DBX/DST)| @ X 2 420
+v 7 IL7—L (LUR)
TR128| Knuckle Arm (L/R) €6 x 1 525
< =7/R—JL K (DBX/DST)
TR129| Manifold (DBX/DST) | X 1 420
< 75— (DBX/DST)
TR130| pyffier (DBX/DST) x1 1470
UYT =Yty (DBXDST) | @ @ @ x1
TR131| [inkage Set (DBX/DST) | (2 (% x 2 420
TR132| 77/~ | (DBXDST)| €)@ @B E , , | 5q10
Shock Set (DBX/DST) | @7) 69 € @0 ) @ * 2
FRt A=Y 7y | (DBXDST)
TR133] 5ervo Saver Shatt Set (DBX/DST) @G x 1 525

ik

34

SPARE PARTS (1)

% FOR JAPANESE MARKET ONLY.

Shim Set (0.1Thick/0.2Thick)

IN—=Y % AR (F—No.& A% |k ES
Part Names Quantity (FoA) | F#
YUY RNRTF 1y~ (DST)
TRB20| print Body Set (DST) @x 1 4725 31,0
JUT7IRF 1ty K~ (DST) .
TRB251 Clear Body Set (DST) x 1 2940 |(#222)
771—)L (DST)
TRD251| pecal Set (DST) x 1 420
TRHO01 | /&4 =)L (75 v ¥ /2pcs/DBX)
BK | Wheel (Black/2pcs/DBX)| & X 2 525
5x10mm~7 ) >
BRGOOT 5x10mm Ball Bearing x4 1050
5x8mmA~7 U >
BRG002 5x8mm Ball Bearing x4 1050
ex12mm~Nr7 Y >
BRGO006 6x12mm Ball Bearing x2 1050
12x18mm~R 7Y >
BRGO008 12x18mm Ball Bearing ®x2 1890
ANV v T b
BS107| gayel Shaft ®x6 578
TLyyv—hv7
BSW32| ghock Diaphragm x 10 525
TUIN—2v T~
BSW74| Shock Shaft X2 630
1immEOR—ILF v kb
FZ76 | 11mm Pillow Bali Nut | X2 315
TJL—%71 2
IF133 | B ake Disk X2 578
JIVvFTa—
IF204 Clutch Shoe @ x 1 683
[0y 82717 7=) Ah=Y3)] oo
IF208 | piot shaft (INFERNO SPORTS 3| & X 1 840
IG00T | 7> IX\—TFZ /8=
B | Shock Plastic Parts | & @x2 525
IGO01 | R7UV T 7Y+ 25— (T 2pcs)
-3BL | Spring Adjuster (Blue/2pcs) e x2 525
IG001 | &V /\—*+v v 7 (7)L—/2pcs)
-BBL | Shock Cap (Blue/2pcs) |9 X 2 525
5.8mm/AR—/LITY R
LA43 | 5'8mm Ball End @ x 12 315
DIV FRFIVT
LD70 | Clutch Bearing @ @ @ x1 609
YYIV0YVYT (PEIAL YY)
ORG05 Silicon O-Ring (P5/Orange) @x 10 420
77y FN)L(138T)
SD54 | Clutch Bell (13T) @x1 893
FT—/)\—=1Lwv bk
um213 Tapered Collet x1 263
TIT—X D@dhx2
V8001 | pifferential Case 2B TPy ER PEMSree 8 | 473
Uy IF¥vEw bk (40T)
V8002 Ring Gear Set (40T) @ @hx1 683
F7I3aAvhk
V8003 Differential Joint @x2 578
ARV v 7~ ()
VS018| Bevel Shaft (Small) @x2 630
7741R1—I)b )
VS057| Fywheel Set x 1 1050
T7¥vey b
vzo12 Differential Gear Set @E®@x4 ©®x8| 945
VZW020| 77 T —A =)L
-01 | Differential Case Seal @x4 368
3x6mMmT—/\—=T v ¥ —
Wol41v 3x6mm Tapered Washer x10 473
Do —IZhvIR—
WO151| |irkage Stopper @x10 683
6.8mmAF—JLiR—)L
W0202| g gmm still Ball x 10 735
7y —(Tx11x0.5/1.0& 38 N)
1190 | Washer (7x11x0.5/1.0 3pcs each) x3 210
h7=3VIAvF1-7(T-)
1790BL| Golor Silicon Tube (Blue) @ x1 420
96646 YLty M0.1E/0.2F x4 473




ARTI—Y (2)

SPARE PARTS (2)

% FOR JAPANESE MARKET ONLY.

A (F—No.& A%) |k iEfM
Quantity (FBiA)

ACE K FE

Part Names

A (F—No.& A%) |k iEfM
Quantity (FiA)

KA
FHE

ACE2

Part Names

5.8mmtEAMR—)L

1284 | 5'8mm Pillow Ball @ x8 210
1296 | MM | |@x12 120
1;(&1 étr:; E/M7’/(El\allla/lc7k)7 YY) M x 18 263
1708 Zn;/ez;: x 4 505
6951 I\ju?flzr_G?;?e/tT vh @®x5 210
oo e 5 1

210

—
(Fad)

JACVE4
Part Names
Y=)LRRT ) v (5x10x4)

A7 3vI)—Y (1)

HA (F—No.& AH) |k 7ES

Quantity
ABAD

(HeiA)

BRGO01| Shield Bearing (5x10x4) | 4 pos 1050
IFW46 gE%Etgha;;Tl)(l?s(T])gT Mexkm 2810
\Fwaz | SPZ.5 v F~IL (14T) instead of (. 2310
SP Clutch Bell (14T) BRGOO1& £ k THEA
FW122) S5 B ok~ | oot of @, 18%0
s s F | BT R o | o
TRWS| Fined Stoncer Sot | meeas afls -, | 7140
N1 $ o ool Gear (407 Doa @2 | 3990

kit
FH
210
—2

(5t32)

AT 38— (2)

210

(Bd)

VAGE2 AR (F—No. & AZ) | E( | kFE

Part Names Quantity (Fah)
1700BK | Foremcant S ()19 | 16 . 169
700K Fracent Sap (FF)(S) | 18 pes. 169
700KY | Foe ot St (V)S) | 16 pos. 169
17018K| 3o St (M Bincid) | 18 pos. 263
1701KP)| Focrssseont Srap (-PID | 18 pos. 263
1701KY 3&@23@52;?&%@ lgﬁcj\s. 263
1705 | tor vorma (e o) & ps. 525
1706 | i) & s, 525
1707 go?o:/fnén;n:(ﬁgrzslc;t_vtﬁ;fvgg))) g@c)s\. 525
1790BL . Sl v 23100 | mstonc of 0. 420
1790R g(jo_r§|ll)|c]c>ﬁljlb;z2(23>aég)88;%édh @sﬁi\% of @. 420
908G B | i @, 420
17968L] Gpr Sicon Tube (50) 735
1796R | AU FNYI1vF1-TF(LyR) 735

Spiral Silicon Tube (Red)

92023 | I7—7U—F—ARVY
-1 | Air Cleaner Sponge @x3 315
2x11mmbE >
92051 | 5%11mm Pin x 10 315
92601 | fi#v77-Y31YNU7(7797)
BK | Muffler Joining Pipe (Biack) | @ X 2 840
Aty TEY
92638 Snap Pin x 10 210
TFTARITL—F/Xy R
92696 | Brake Disk Pad X2 815
N=RTL—F5/4ZV7
92985 | Hard Brake Lining @ x4 420
Fv hOBRBO—EICIFRART /A=Y & LTIRFBLTWRWINH D £,
RETEATYa V=Y ERFLTVWETOTHENRH IS,
Some of the parts included are not available as spare parts. Purchase
optional parts instead.

OPTIONAL PARTS (1)

IN—=Y % AR (F—No. & A%) |k EM
Part Names Quantity (Fad)
| 612251 Hole Shot T M3 (81922) 8 1 2084 0 5310
M3 | Hole Shot T M3 (8192-02) Tire| 2 pcs
K| 612251 Hole Shot T R3(8192-12) 51 2@ A
R3 | Hole Shot T R3 (8192-12) Tire | 2 pos 2310
| 612252 | Bow Tie TN3(8196:02) 1 208D 2310
M3 | Bow Tie T M3 (8196-02) Tire | 2 pos
Speed Hawg (1080-00) 74 1 2/@A D
%| 612253 | Spead Hawg (1080-00) Tire | 2 pos 2205

% FOR JAPANESE MARKET ONLY.

itz
FH1
210
—2

(5t32)

OPTIONAL PARTS (2)

=Y %
Part Names
ML2=RYYIYF1-7(717)

% FOR JAPANESE MARKET ONLY.

A (F—No. & A% |k 7ESM [dFE

Quantity
R/ Y IVHR

(BEad)

% |607012] 1oracie Siicon Fuel Tube (Clear) | K17 2 — 7 420
T
e A ]| AT
K [607012Y | T Siom P e o | B 77 4z

o2213 | B e of @ 725

35




% FOR JAPANESE MARKET ONLY.

VACVE2
Part Names

WA (F—No. & A% |k 7ESM [ dFE

Quantity

(BEiA) [FHkl

Flywheel Puller

1829 FUYRNY T &G VT — | MBHSORT v MERG 1050
Hobby Shears & Sander | Making short work of cutting bodys.

36218 | 35 ke Edge Reamer | ool o maing s o s 1890

80155 ﬁ,ég]j;?(;;gg 1575

80159 tfgcgpQ Ii)I;rTy_/pp;aié/ Wﬁeih 525

80162 T77A4RA—=INT—F— 2625

210

(Fad)

ACAVEA

Part Names

AR (F—No. & AK) |k E(M

Quantity

(BE:d)

87651 | Mantonance Stand | Aumim s ornaniarcs| 1890
87652 I\X/I:iriejr;;?exsfar?dpss ﬁuﬁélﬁg;aZd?o%niﬁ;;cs. 1365
96163 | 1 i tin G o et O st 7140
964228 SPIA Y 71=IiKY 7 500cc | R E—F « — IR HEHAVATAE 1050

Quick Fuel Pump 500cc

For quick refueling.

KFEk
FHH
210
—&
G)

T I/ 7 I\ IJ b 7 ELECTRIC % FOR JAPANESE MARKET ONLY.

| A

ACE2

Part Names

RA (F—No. & A¥) |k ES

Quantity

(Ftd)

KA
FHE

JACVE4
Part Names

Quantity

B (F—No.EAK) |k Ef

(Ftd)

IN—Y %

Part Names

36203 B_Ji‘;/;tzljllflgat_hlll\ojﬁii)r&_ ﬁg%g%;nzrfet)el;;‘(%ﬁﬁgtype) 3990 2_;; 36217 Ig‘c;az\tgr_Ci:raeyr“;Bzo (Srfe set 1995
36207 | Trormo Meter m | g nemoner rolaingne)| 2940 |(B6)| | 71163 10 o e ] Emp Tope 3360
36209 | 1 St BOX PRO 20 8190 72301 | B 06 v | 18690
36215 | Sy 20 Gorsion | O st 1890 72511 | i Gharger 4 | 5040
36216 é’/);k?égoxsfe—gg(ggégzwfl‘t)h—éziég)) ar_i set 2730 72551 l\vllﬂitzt ghg:gzrvg ?1 ;114 V%{hE s%%fjgvoltage converter,| 10290

73281 | oz 5 A ot o] O st 14700

KA
FHE

TIAI - A4J)L CHEMICAL « OIL

WA (F—No.& AH)
Quantity

 E A
(FEd)

36901 | Super Power Cleaner 893
B07011 | Tormade Afier A O 630
ousez| (375 L1 PBE | TR EIMER | aus
9153 | Sorow Rosose | cuppor unstren, | 525
96154 | (10RO Spach G 140 | ot e 735
9155 | KY05HO Spodal bimer 2100
06155 | 5ol it s | o s | 199
96168 zdéﬁéfg)ztgr g)%?er’sl%mgoﬁherandetficiemmovement. 1050
96160 EEE%;’SL;;“ 2100
96169 | 27 Cieanar Ol (10066) 840

KFE
FHE
210

(fiad)

VAGE2
Part Names
MET ) Z (10g)

* FOR JAPANESE MARKET ONLY.

WA (F—No.& AH)
Quantity

k 7E A
(BEd)

96175 | Thermol Grease (109) 992
96177 | Cou Fricion Spray W One 1365
96180 I?/ITC?’EIEK sze%?;?oijgi?e_r (7.4cc) 3150
96181 mrg,EET/og 272K (3oce) 5145
9182 | i bl Lupriant| 209 3570
96506 gzam):)lif?:rjerﬁl:l érease 840
96508 | 13 Jot Gronse 840
96509 | Gnouay Bearing Greace 840
96625 SPRF7Z UV )F YR 1050

SP Bearing Liquid

KX
FHR
210

(fiad)

71_: v 7 I SEAN v 7 BOX e BAG s FOR JAPANESE MARKET ONLY.

KFEE

=% | AA (F—No.& AH) K Ef

Part Names Quantity (Ftar)

80460 Eot‘g]gxfré,; 7 Z DX 16800
80461 Et‘ggj‘ IR 7140
80462 T/oa)é’;r: IR 1890
80463 ,’,;S/gng(gx © 1890
o B
80465 é,;s/é'lgx/( 87) Z (S) 158

FHR

VA E2
Part Names
JX—YRw T Z(SS)

HA (F—No.& A%
Quantity

K 7E A
(FEd)

KFE
FHE
210

—2
(fiad)

80466 | parts Box (SS) 420
87611 éJ;;;:TZEEr; 7529/ 7 5040
87612 1//88%23& g;\gw 6090
87822 | 1Eart\ oo Tansitr B 2040
87901 | E17TVETUVTINYT 3990

PureTen Carry Bag

36




4‘%@%*%*4 GLOW FUEL % FOR JAPANESE MARKET ONLY.

IN—V% AR (F—No.& A% K E il
Part Names Quantity (Htar)
607005 Torne Fuel 260 3570

% @1& OTH ERS % FOR JAPANESE MARKET ONLY.

2 | AE (F—No.& A% |He A [ Hegik

Part Names Quantity (Fd) |F88

BYTAVITIIA R

96161 | Setting Weight 504 | 210
7 L2 7 —7 (40x2500mm) —f

96165 | Ajuminum Tape (40x2500mm) 420 | (i)
7527 —7 (15x2500mm)

96173 | Gilass Tape (15x2500mm) 840

EX--Fwvhb iﬁ SCREW < NUT etc. * FOR JAPANESE MARKET ONLY.
i P4 X (mm) A (&) S AH (&) mE 23 A (&)
No. Size (mm QUANTITY . ' QUANTITY No. mm QUANTITY
FAEZ %*210 FREYEVTER %210 @ vk *210
(mmmm 2 R sorew () (JSTITID A ind Head Sel-Tapping Serew (BEiA) © Nut (B
1101 2X6 * 2x8 » 2x10 * 2x15 5 each 1132 | 2x4 «2x6 * 2x8 * 2x10 5 each 1171 2mm ¢ 2.6mm 10 each
1102 | 2.6x82.6x10 ¢ 2.6x12 ¢ 2.6x14 5 each 1133 | 2.6x6 *2.6x8 * 2.6x10 * 2.6x12 5 each 1172 | 3mm e 4mm 10 each
1103 | 3x4 ¢ 3x63x8*3x10 3 x12 5 each 1134 | 3x6 ¢ 3x8 ¢ 3x10 * 3x12 * 3x14 5 each TSVIRFY N k210
1104 | 3x14 * 3x16 * 3x18 * 3x20 5 each 1135 | 3x15 * 3x16 * 3x18 * 3x20 5 each al Flanged Nut (53A)
1105 | 4x64x84x104x12 5 each 1136 | 3x25 ¢ 3x30 * 3x35 5 each 3mm 10 pcs
1106 | 3x22 * 3x24 * 3x26 * 3x28 5 each 1137 | 2.6x142.6x15+2.6x16 * 2.6x18| 5 each Zmm 10 pos
1107 | 2.6x25 10 pcs NAYRIYEVTER %210 F1OvFv %210
KAV REZR %210 ﬂ]XXXXSXXXXD Bind Self-Tapping Screw  (Ft52) @ Nylon Nut (BEar)
" Bind Screw (#2) 1140 | 2.6x6 *2.6x8 * 2.6x10 * 2.6x12 5 each 2.6mm 5 pos
1110 | 2.6x4 ¢ 2.6x6 * 2.6x8 * 2.6x12 5 each 1141 3x6 * 3x8 » 3x10 ¢ 3x12 » 3x14 5 each 3mm 5 pcs
1111 | 3x4 * 3x6 * 3x8 * 3x10 » 3x12 5 each 1142 | 3x15 * 3x16 * 3x18 * 3x20 5 each Zmm 5 pos
1112 | 3x14 * 3x16 * 3x18 * 3x20 5 each 1143 | 4x10 « 4x15 » 4x18 5 each Smm 4 pos
1113 | 4x6 * 4x8 ¢ 4x10 * 4x12 5 each 1151 | 4x8+4x12 5 each 3mm &) 5 pcs
1114 | 3x22 « 3x25 * 3x28 * 3x30 5 each F55 Y ETER *210 oI TY T 9k %210
1115 | 4x15 ¢ 4x18 » 4x20 * 4x22 5 each )m Flat Head Self-Tapping Screw  (Fi#5A) Flanged Nylon Nut (BA)
HFSER %*210 1147 | 2.6x6+2.6x8 + 2.6x10 * 2.6x12 5 each
3 [ 4mm | 5pcs
Flat Head Screw (Btir) 1148 | 3x6 * 3x8 * 3x10 * 3x12 « 3x14 5 each Ty — *210
1117 | 2.6x6 10 pes 1149 | 3x15 * 3x16 « 3x18 * 3x20 5 each (::) Washer (B0
1118 | 2.6x8+2.6x10+2.6x12+2.6x14 | 5 each 1150 | 4x15 » 4x20 * 4x25 5 each
1119 | 3x6 * 3x8 * 3x10 * 3x12 5 each = - 1185 | 2mm ° 2.6mm * Smm 10 each
TIYIfFrYTER K210 1186 | 4mm * 5mm 10 each
1120 | 3x14 ¢ 3x16 * 3x18 *» 3x20 5 each Flanged Cap Screw (®BA) 1189 | 2.6 10
1121 | 4x8 + 4x10  4x15 » 4x20 5 each -omm pes
1153 | 3x6 ¢ 3x8 ¢ 3x10 2 each EYSH *158
1122 | 3x22 « 3x24 * 3x26 * 3x28 5 each ~ 5
1154 | 4x8 ¢ 4x10°4x12 2 each E-Clips (F53A)
1123 | 3x30 * 3x32 * 3x34 * 3x35 5 each promyey 210 P
=
1168 | 4x12 10 pcs (S e 1380 | E1.5 10 pcs
1197 | x5 10 pes Oval Head Screw (FtiA) 1381 | E2.0 10 pcs
- 1157 | 2x8 *2x10 10 each
T *210 \ “ \ 1382 | E25 10 pes
S Cap Screw (B5) D ;z\tysh £z (%2;\ (; 1383 | E3.0 10 pes
1124 | 2x8+ 2x10 + 2x12 * 2x14 2 each et serew > lg:g Egg 1gpcs
1125 | 2.6x8+2.6x10+2.6x12+26x14 | 2 each 1160 | 3x6«3x123x14 « 3x16 3 each T o pes
1126 | 3x8 * 3x10 * 3x12  3x14 2 each 1161 | 3x3¢3x4+3x5 3x10 3 each T 5 pes
1127 | 3x15+ 3x16 * 3x18 * 3x20 2 each 1162 | 4x4 »4x5 + 48 « 4x12 3 each so0 1 E105 chs
1128 | 3x25 * 3x30 » 3x35 * 3x40 2 each 1163 | 5x4  5x5* 5x6 3 each : pes
1129 | 4x10 + 4x15 * 4x20 2 each 1164 | 5x30 - 5x40 8 each ZZEERSNELADEZ, Fy NEl
1130 | 4x25 « 4x28 * 4x30 2 each 1165 | 3x20 « 3x25 3 each T1—H—HE%E) CRAVNADE L E N,
1131 | 4x35 « 4x40 » 4x45 2 each 1166 | 4x8 (¥5%) 10 pcs
1196 | 2.6x18 4 pes 1167 | 4x20 2 pes

37



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

REHRART

T243-0034 #E)||EEARMMF153
[(A—p—fErORERSERERL T @1 — ¥ —EAZEBEE 046-229-4115

RIR/CEZLHEL S5, | BEVWADER  ARB~2RB#HRA%ZEKR<)10:00~18 1 00
ss200711-1 PRINTED IN CHINA




